V G TECHNICAL SHEET

(according to the standard UNI EN ISO 14465)

ARTICLE: VGT 335 TP - CUERO 1,4 mm

""""""""" COMPOSITION: | 60%PA4%PU
WEIGHT G/M LIN.: - 825 gr/mtl

____________ R EPEAT(WARP/WEFT)NO

____________ METERS PER ROLL: i 80mt(@8yards)
WIDHT CM: § 140

REGULAR CARE AND LEGAL GUARANTEE:

Regular cleaning is important to keep the upholstery fabric looking its best and to
extend its life. The guarantee is subject to the correct use of the fabric and its
maintenance.

It is usually recommended that upholstered furniture with normal commercial use
should be cleaned 2-3 times a year.

Upholsteries in private households usually need less frequent cleaning. In order to
ensure satisfying cleaning results, we recommend to contact a professional cleaning
institute.

Please follow the maintenance instructions of the technical data sheet.
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INDOOR & OUTDOOR
SUSTAINABLE FABRICS




- Abrasion Resistance -
Martindale

UNI EN ISO 12947-2 + EN 14465, appendice A

Pilling resistance by the modified
martindale method
UNI EN ISO 12945-2

Colour fastness to light
UNI EN ISO 105-B02

Colour fastness to rubbing
UNI EN ISO 105-X12

Dimensional change after washing
UNI EN ISO 6330

Dimensional change after dry cleaning
UNI EN ISO 3175

Resistance to yarn Slippage at stitched
seams

UNI EN ISO 13937-3 (din 14465)

Fire Resistance

Environmental benefits

Sustainability
Available teflon treatment
Type of finish used

Tariff code

Raw Material & Weaving

Color degradation after 3000 giri: 4
Color degradation after 6000 giri: 4
END POINT (rubs): > 100.000

Degradation average photographic scale 1/5 : 4/5
At 2000 rubs: 5

Blue scale 1/8 result: 4/5

Grey scale 1/5 dry: 4

wet: 3/4

Narrowing (weft): +/-3% Shortening (warp): +/-3%

Narrowing (weft): <= +/-3% Shortening (warp): <= +/-3%

Weft mm < 6 warp mm < 6

- A: BRITISH 5852 CIGRETTE & MATCH

- B: EN1021 CIGARETTE & MATCH

- C:TB 117 CALIFORNIA

= D: IMO FTP Part. 8 Annex 1 CIGARETTE & MATCH

= No use of AZO dyes, which may split off carcinogenic acrylic
amines.

= No use of dyes containing heavy metals/complies with ETAD
norm.

= No use of brominated flame retardants.

- Compiles with REACH regulation.

TEST OEKO TEX AVAIBLE

YES - OIL AND WATER REPELLENT

5903909990

Made in Italy

X3!

MADE IN ITALY

www.vagatexitalia.it
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LANARTEX di Rosati Patrizia & C. Sas %//—\\g LENTE ITALIANO DI ACCREDITAMENTO
LOnOrtGI Via I° Maggio, 27 ’///,ﬁ‘\\\\
59013 Montemurlo (PO) i
Tel. 0574-071701 Fax: 0574-899903 LAB n° 0572
e-mail: labo@Ianartex.it
REPORT NR. 1500352-001
MESSRS.:
REPORT DATE 16/02/2015
VAGATEX ITALIA SRL ACCEPTANCE DATE 10/02/2015
VIA SCARPETTINI 204 START TEST DATE 10/02/2015
59013 MONTEMURLO (PO) END TEST DATE 16/02/2015
ITALIA SAMPLING BY CUSTOMER
TEST REPORT
SAMPLE DESCRIPTION: 335 CUERO
TEST M.U RESULTS EXPANDED UNCERTAINTY '

6011002 Assessment of the ignitability of
upholstery fabric - California test

Method: TB 117:2013 - Assessment of the ignitability of
upholstery fabric - California test

Initial - Specimen 1 - Char length inch 0,3
Initial - Specimen 2 - Char length inch 0,4
Initial - Specimen 3 - Char length inch 0,4
Initial - Specimen 1 - SE Yes/No YES
Initial - Specimen 2 - SE Yes/No YES
Initial - Specimen 3 - SE Yes/No YES
Initial - Specimen 1 - SB45 Yes/No NO
Initial - Specimen 2 - SB45 Yes/No NO
Initial - Specimen 3 - SB45 Yes/No NO
Initial - Specimen 1 - TOF Yes/No NO
Initial - Specimen 2 - TOF Yes/No NO
Initial - Specimen 3 - TOF Yes/No NO
Replacement - Specimen 1 - Char length inch 0,4
Replacement - Specimen 2 - Char length inch 0,4
Replacement - Specimen 3 - Char length inch 0,5
Replacement - Specimen 1 - SE Yes/No YES

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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LANARTEX di Rosati Patrizia & C. Sas NS LENTE [TALIANO DI ACCREDITAMENTO
LOﬂOft@I Via I° Maggio, 27 ’/,/,ﬁ‘\\\\

59013 Montemurlo (PO) nln

Tel. 0574-071701 Fax: 0574-899903 o

e-mail: labo@lanartex.it LAB n® 0572

Partita IVA: 02055730978

REPORT NR. 1500352-001
REPORT DATE 16/02/2015

TEST M.U. RESULTS EXPANDED UNCERTAINTY '
Replacement - Specimen 2 - SE Yes/No YES
Replacement - Specimen 1 - SE Yes/No YES
Replacement - Specimen 1 - SB45 Yes/No NO
Replacement - Specimen 2 - SB45 Yes/No NO
Replacement - Specimen 2 - SB45 Yes/No NO
Replacement - Specimen 1 - TOF Yes/No NO
Replacement - Specimen 2 - TOF Yes/No NO
Replacement - Specimen 3 - TOF Yes/No NO
Final class PASS
Codes used:

SE: Self-extinguished;

SB45: Smolder beyond 45 min;

TOF: Transitions to open flaming;

MNR: Measurement not recorded as smoldering exceeded 45 min or specimen transitioned to open flames. The data are referred
to TB 117:2013 - Section NR.1

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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LANARTEX di Rosati Patrizia & C. Sas T ] L'ENTE ITALIANO DI ACCREDITAMENTO %
LOﬂOft@I Via I° Maggio, 27 ’/,/,ﬁ‘\\\\

59013 Montemurlo (PO) nlw

Tel. 0574-071701 Fax: 0574-899903 o

e-mail: labo@lanartex.it LAB n® 0572

Partita IVA: 02055730978

REPORT NR. 1500352-001
REPORT DATE 16/02/2015
TEST M.U. RESULTS EXPANDED UNCERTAINTY '
6012001 Assessment of the ignitability of
upholstery fabric - Cigarette
Method: BS 5852-1:1979 - Assessment of the ignitability of
upholstery fabric - Cigarette

Kind of sample COVER FABRIC
Test 1 - Combustion with flame sec 0"
Test 1 - Progressive smouldering sec 0"
Test 1 - Result PASS
Test 2 - Combustion with flame sec 0"
Test 2 - Progressive smouldering sec 0"
Test 2 - Result PASS

Off ignition source.

Filling material: PU non-FR (20-22 Kg/m3) SS20 supplied by the laboratory.
Pretreatment: None

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions used
during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use; The test is been
executed according with Furnishings (Fire) (Safety) Regulations 1988 n°1324, amd in 1989, 1993 and 2010, Schedule 4 - Part 1
(i.s. 0); Acclimatization: At least 16 hours at 20 + 5 °C e 50 % + 20 % RH; Ignition source (i.s.): Ignition source 0 - Smouldering
cigarette.

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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LANARTEX di Rosati Patrizia & C. Sas T ] L'ENTE ITALIANO DI ACCREDITAMENTO %
LOﬂOft@I Via I° Maggio, 27 ’/,/,ﬁ‘\\\\

59013 Montemurlo (PO) nlw

Tel. 0574-071701 Fax: 0574-899903 o

e-mail: labo@lanartex.it LAB n® 0572

Partita IVA: 02055730978

REPORT NR. 1500352-001
REPORT DATE 16/02/2015
TEST M.U. RESULTS EXPANDED UNCERTAINTY '
6012002 Assessment of the ignitability of
upholstery fabric - Match
Method: BS 5852-1:1979 - Assessment of the ignitability of
upholstery fabric - Match

Kind of sample COVER FABRIC
Test 1 - Combustion with flame sec 0"
Test 1 - Progressive smouldering sec 3"
Test 1 - Result PASS
Test 2 - Combustion with flame sec 0"
Test 2 - Progressive smouldering sec 3"
Test 2 - Result PASS

Filling material: PU non-FR (20-22 Kg/m3) SS20 supplied by the laboratory.
Pretreatment: None

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions used
during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use; The test is been
executed according with Furnishings (Fire) (Safety) Regulations 1988 n°1324, amd in 1989, 1993 and 2010, Schedule 5 - Part 1
(i.s. 1); Acclimatization: At least 16 hours at 20 + 5 °C e 50 % + 20 % RH; Ignition source (i.s.): Ignition source 1 - Match equivalent
flame.

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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59013 Montemurlo (PO) nlw
Tel. 0574-071701 Fax: 0574-899903 o
e-mail: labo@lanartex.it LAB n® 0572
Partita IVA: 02055730978
REPORT NR. 1500352-001
REPORT DATE 16/02/2015
TEST M.U. RESULTS EXPANDED UNCERTAINTY !

6012021 Assessment of the ignitability of
upholstery fabric - Cigarette

Method: EN 1021-1:2006 - Assessment of the ignitability of
upholstery fabric - Cigarette

Test 1 - Combustion with flame sec 0"
Test 1 - Progressive smouldering sec o"
Test 1 - Result N.I.
Test 2 - Combustion with flame sec 0"
Test 2 - Progressive smouldering sec o"
Test 2 - Result N.I.

Off ignition source.

Filling material: PU FR HR30S (30-33 Kg/m3) supplied by the laboratory.
Pretreatment: None

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions used
during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use; Acclimatization:
At least 16 hours at 20 5 °C e 50 % + 20 % RH; Ignition source (i.s.): Ignition source 0 - Smouldering cigarette.

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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59013 Montemurlo (PO) nlw
Tel. 0574-071701 Fax: 0574-899903 o
e-mail: labo@lanartex.it LAB n® 0572
Partita IVA: 02055730978
REPORT NR. 1500352-001
REPORT DATE 16/02/2015
TEST M.U. RESULTS EXPANDED UNCERTAINTY !

6012031 Assessment of the ignitability of
upholstery fabric - Match

Method: EN 1021-2:2006 - Assessment of the ignitability of
upholstery fabric - Match

Test 1 - Combustion with flame sec 0"
Test 1 - Progressive smouldering sec 6"
Test 1 - Result N.I.
Test 2 - Combustion with flame sec 0"
Test 2 - Progressive smouldering sec 5"
Test 2 - Result N.I.

Filling material: PU FR HR30S (30-33 Kg/m3) supplied by the laboratory.
Pretreatment: None

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions used
during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use; The test is been
executed according with Furnishings (Fire) (Safety) Regulations 1988 n°1324, amd in 1989, 1993 and 2010, Schedule 5 - Part 1
(i.s. 1); Acclimatization: At least 16 hours at 20 + 5 °C e 50 % + 20 % RH, Ignition source (i.s.): Ignition source 1 - Match equivalent
flame.

Unrepeatable tests to exhaustion test material.

The sample name and, when relevant, its description, are given by the orderer, and LANARTEX does not assume responsibility on this matter. This
test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must
always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

The use of ILAC-ACCREDIA brands is limited by the terms of the agreement ACCREDIA-LANARTEX.

——————————————————————————————————————————————————————————————————— END OF REPORT

Managing Director
Patrizia Rosati

Firmato digitalmente da

PATRIZIA ROSATI

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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LANARTEX srl

Via | Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903

e-mail: labo@lanartex.it
LQnQrth Internet: www.lanartex.it

®

LABINTEX

MESSRS: REPORT NR. 1800783-001
VAGATEX ITALIA SRL REPORT DATE 07/03/2018

. . ACCEPTANCE DATE 01/03/2018
Via Labriola, 247 START TEST DATE 01/03/2018
59013 MONTEMURLO (PO) END TEST DATE 07/03/2018
ITALIA SAMPLING BY CUSTOMER

TEST REPORT
SAMPLE DESCRIPTION VGT 804 TP/FR CUERO FLAME RETARDANT
THE REPORT IS MADE BY THE FOLLOWING TESTS:
TEST METHOD

6012041 Assessment of the ignitability of upholstery fabric - Cigarette
6012042 Assessment of the ignitability of upholstery fabric - Match

Technical Manager

Dott.ssa Valentina Guidotti

Ut

oa XL

IMO FTP code 307(88):2010 Part. 8 Annex 1
IMO FTP code 307(88):2010 Part. 8 Annex 1

Managing Director

Patrizia Rosati

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of

LANARTEX.

LANARTEX srl ; Via I Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@lanartex.it - web : www.lanartex.it

MD 088/10 - 28/07/2016
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LANARTEX srl

Via | Maggio, 27

59013 Oste - Montemurlo (PO)

Tel.: 0574-071701 Fax: 0574-899903

e-mail: labo@lanartex.it ®
LO n O rtex Internet: www.lanartex.it LABINTEX

TEST REPORT
MESSRS: REPORT NR. 1800783-001
VAGATEX ITALIA SRL REPORT DATE 07/03/2018
. . ACCEPTANCE DATE 01/03/2018
Via Labrlola, 247 START TEST DATE 01/03/2018
59013 MONTEMURLO (PO) END TEST DATE 070312018
ITALIA SAMPLING BY CUSTOMER
NOTES ANALYTICAL TESTS
* 6012041 Assessment of the ignitability of upholstery fabric - IMO FTP code 307(88):2010 Part. 8 Annex 1
Cigarette

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions
used during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use;
Acclimatization: At least 16 hours at 20 + 5 °C e 50 % * 20 % RH; Ignition source (i.s.): Ignition source 0 - Smouldering

cigarette.
Filling material: PU non-FR (20-22 Kg/m3) SS20 supplied by the laboratory.
Off ignition source.

* 6012042 Assessment of the ignitability of upholstery fabric - Match IMO FTP code 307(88):2010 Part. 8 Annex 1

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions
used during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use; The
test is been executed according with Furnishings (Fire) (Safety) Regulations 1988 n°1324, amd in 1989 , 1993 and 2010,
Schedule 5 - Part 1 (i.s. 1); Acclimatization: At least 16 hours at 20 £ 5 °C e 50 % * 20 % RH; Ignition source (i.s.): Ignition

source 1 - Match equivalent flame.
Filling material: PU non-FR (20-22 Kg/m3) SS20 supplied by the laboratory.

GENERAL NOTES

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of

LANARTEX.

LANARTEX srl ; Via I Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@lanartex.it - web : www.lanartex.it

MD 088/10 - 28/07/2016
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LANARTEX srl

Via | Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903

e-mail: labo@lanartex.it ®

LQ n 0 rtex Internet: www.lanartex.it LABlNTE)é

TEST REPORT

MESSRS: REPORT NR. 1800783-001
VAGATEX ITALIA SRL REPORT DATE 07/03/2018

. . ACCEPTANCE DATE 01/03/2018
Vla Labrl()la’ 247 START TEST DATE 01/03/2018
59013 MONTEMURLO (PO) END TEST DATE 07/03/2018
ITALIA SAMPLING BY CUSTOMER
Tests M.U. Results Method
6012041 Assessment of the ignitability of upholstery IMO FTP code 307(88):2010
fabric - Cigarette Part. 8 Annex 1
Pretreatment Water soak 40 °C - 30 min
Kind of sample COVER FABRIC
Test 1 - Combustion with flame Yes/No NO
Test 1 - Progressive smouldering Yes/No NO
Test 1 - Result PASS
Test 2 - Combustion with flame Yes/No NO
Test 2 - Progressive smouldering Yes/No NO
Test 2 - Result PASS
6012042 Assessment of the ignitability of upholstery IMO FTP code 307(88):2010
fabric - Match Part. 8 Annex 1
Pretreatment Water soak 40 °C - 30 min
Kind of sample COVER FABRIC
Test 1 - Combustion with flame s 0
Test 1 - Progressive smouldering s 7
Test 1 - Result PASS
Test 2 - Combustion with flame s 0
Test 2 - Progressive smouldering s 8
Test 2 - Result PASS

END OF REPORT

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.

LANARTEX srl ; Via I Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@lanartex.it - web : www.lanartex.it
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LQnQrt@x b,;hﬂél:ﬂ';i;(l g’i §7osati Patrizia & C. Sas %ﬁf L'ENTE ITALIANO DI ACCREDITAMENTO
59013 Montemurlo (PO) RS
Tel. 0574-071701 _Fax: 0574-899903 LAB n° 0572
e-mail: labo@lanartex.it
MESSRS ; e P
VAGATEX ITALIA SRL ACCEPTANCE DATE 28/01/2016
VIA SCARPETTINI 204 START TEST DATE 28/01/2016
59013 MONTEMURLO (PO) END TEST DATE 09/02/2016
ITALIA SAMPLING BY CUSTOMER
TEST REPORT
SAMPLE DESCRIPTION: VGT 335 TPC - CUERO
TEST M.U RESULTS EXPANDED UNCERTAINTY '
4016003 Detection of the banned azo colourants on coloured textile commodities
Method: UNI EN ISO 14362-1:2012 + UNI EN I1SO 14362-3:2012 (*)
4 - Aminodiphenyl mg/Kg N.D.
Benzidine mg/Kg N.D.
4 - Chloro-o-toluidine mg/Kg N.D.
2 - Naphthylamine mg/Kg N.D.
or - Aminoazotoluene mg/Kg N.D.
2 - Amino - 4 - Nitrotoluene mg/Kg N.D.
p - Chloroaniline mg/Kg N.D.
2.4 - Diaminoanisole mg/Kg N.D.
4.4 - Diaminodiphenylmethane mg/Kg N.D.
3.3 - Dichlorobenzidine mg/Kg N.D.
3.3 - Dimettossibenzidina mg/Kg N.D.
3.3 - Dimethylbenzidine mg/Kg N.D.
4,4 - metilene - di - o - toluidina mg/Kg N.D.
p - Cresidina mg/Kg N.D.
4,4 - Methylene-bis - (2 - Chloroaniline) mg/Kg N.D.
4.4 - Oxydianiline mg/Kg N.D.
4.4 - Thiodianiline mg/Kg N.D.

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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LANARTEX di Rosati Patrizia & C. Sas T ] L'ENTE [TALANO DI ACCREDITAMENTO
LOﬂOft@I Via I° Maggio, 27 ’/,/,ﬁ‘\\\\

59013 Montemurlo (PO) nlw

Tel. 0574-071701 Fax: 0574-899903 o

e-mail: labo@Ilanartex.it LAB n° 0572

Partita IVA: 02055730978

REPORT NR. 1600300-001
REPORT DATE 09/02/2016

TEST M.U. RESULTS EXPANDED UNCERTAINTY '
0 - Toluidine mg/Kg N.D.
2.4 - Toluilendiammina mg/Kg N.D.
2,4,5 - Trimetilanilina mg/Kg N.D.
2.4 - Xylidina mg/Kg N.D.
2.6 - Xylidina mg/Kg N.D.
0 - Anisidine mg/Kg N.D.
4 - Aminoazobenzene mg/Kg N.D.
Final result mg/Kg N.D.- PASS

N.d. - Not detectable; Final Result negative <30 ppm for amine, positive end result> 30 ppm for amine, in the test sample are not present azo dyes
that the conditions of analysis may release one or more banned amines in concentrations greater than or equal to 30 ppm; The Xylidine are
provided exclusively by private labels; Instrument: HPLC with diode detector (DAD) (HPLC-DAD); TLC plates (Silica Gel Stationary Phase).

4005041 Formaldehyde content
Method: UNI EN ISO 14184-1:2011

Formaldehyde content mg/kg N.D.

Specimen packed at the moment of acceptance by the laboratory; Mass of specimens: 1.00 + 0.01 g; Range of the calibration curve: 15 mg/kg -
600 mg/kg; Number of specimens: 3; Detection limit: 16 mg/kg; N.d. - Non detectable; Given the volatility of the molecule in examination, tests
performed at different times may yield results which are not comparable.

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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LANARTEX di Rosati Patrizia & C. Sas ?//R\: L'ENTE ITALIANO DI ACCREDITAMENTO
LOﬂOft@I Via I° Maggio, 27 ’/,/,ﬁ‘\\\\

59013 Montemurlo (PO) nlw

Tel. 0574-071701 Fax: 0574-899903 o

e-mail: labo@lanartex.it LAB n® 0572

Partita IVA: 02055730978

REPORT NR. 1600300-001
REPORT DATE 09/02/2016

TEST M.U. RESULTS EXPANDED UNCERTAINTY !

(*) 4018021 Determinazione del Pentachlorophenol, Tetrachlorophenol, Trichlorophenol,
orto-Phenylphenol

Method: UNI 11057:2003 + UNI EN ISO 17070:2015

Pentachlorophenol (PCP) mg/Kg N.D.
2,3,4,5 Tetrachlorophenol (TeCP) mg/Kg N.D.
2,3,4,6 Tetrachlorophenol (TeCP) mg/Kg N.D.
2,3,5,6 Tetrachlorophenol (TeCP) mg/Kg N.D.
2,4,5 Trichlorophenol (TriCP) mg/Kg N.D.
2,4,6 Trichlorophenol (TriCP) mg/Kg N.D.
2,3,6 Trichlorophenol (TriCP) mg/Kg N.D.
2,3,5 Trichlorophenol (TriCP) mg/Kg N.D.
3,4,5 Trichlorophenol (TriCP) mg/Kg N.D.
2,3,4 Trichlorophenol (TriCP) mg/Kg N.D.
orto-Phenylphenol (OPP) mg/Kg N.D.
3,4 dichloro phenol (DiCP) mg/Kg N.D.
3 chloro phenol (MoCP) mg/Kg N.D.
2,4 dichloro phenol (DiCP) mg/Kg N.D.
4-chloro-3-methyl phenol (CMP) mg/Kg N.D.
2 chloro phenol (MoCP) mg/Kg N.D.
2,3 dichloro phenol (DiCP) mg/Kg N.D.
3,5 dichloro phenol (DiCP) mg/Kg N.D.
2,6 dichloro phenol (DiCP) mg/Kg N.D.
4 chloro phenol (MoCP) mg/Kg N.D.
2,5 dichloro phenol (DiCP) mg/Kg N.D.

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.
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(*) 4019001 Determination of extractable heavy metals A
Method: UNI EN 71-3: 2002 - Determination of extractable heavy metals
Selenium (Se) mg/Kg 1,0
Aluminum (Al) mg/Kg 4,6
Arsenic (As) mg/Kg 0,1
Copper (Cu) mg/Kg 3,5
Lead (Pb) mg/Kg 1,0
Manganese (Mn) mg/Kg 1,0
Mercury (Hg) mg/Kg 0,5
Pond (Sn) mg/Kg 1,0
Total amount of heavy metals mg/Kg 12,7
Apparatus: ICP-MS.
(*) 4919031 Search and dosage metals UV-Vis spectroscopy
Method: PDP 057:2005 REF. CNR-IRSA 3150 MET. C MODIFIED - Search and dosage metals UV-Vis spectroscopy

Chrome (VI) ppm N.D.

(*) 4036001 Dimethyl fumarate
Method: PDP 095:2008 - Determination of Dimethyl fumarate

Evidences Found ppm N.D.

References law: European Commission Decision of March 19, 2009 No. 1723; Analytical method used: extraction in water at room temperature,
analysis by liquid chromatography; Limit of detection: 0.1 ppm; Maximum of Law: 0.1 ppm; Nr - not detectable, below t

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.
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(*) 4032001 Detection of carcinogenic dyes

Method: PDP 077:2007 - Detection of carcinogenic dyes

ACID RED 26 (16.150) [3761-53-3] mg/l N.D.
BASIC RED 9 (42.500) [569-61-9] mg/l N.D.
DIRECT BLACK 38 (30.235) [1937-37-7] mg/l N.D.
DIRECT BLUE 6 (22 610) [2602-46-2] mg/l N.D.
DIRECT RED 28 (22.120) [573-58-0] mg/l N.D.
BLUE DISPERSED 1 (64.500) [2475-45-8] mg/l N.D.
YELLOW DISPERSED 3 (11.855) [2832-40-8] mg/l N.D.
BASIC VIOLET 14 (42.510) [632-99-5] mg/l N.D.
DISPERSED ORANGE 11 (60.700) [82-28-0] mg/l N.D.
Final result mg/1 N.D.- PASS

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.
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(*) 4032011 Detection of disperse and allergenic dyes

Method: DIN 54231:2004 - Detection of disperse and allergenic dyes

BLUE DISPERSED 1 (64.500) [2475-45-8] mg/l N.D.
BLUE DISPERSED 3 (61.505) [2475-46-9] mg/l N.D.
BLUE DISPERSED 7 (62.500) [3179-90-6] mg/l N.D.
BLUE DISPERSED 26 (63.305) [3860-63-7] mg/l N.D.
BLUE DISPERSED 35 [12222-75-2] mg/l N.D.
BLUE DISPERSED 102 [12222-97-8] mg/l N.D.
BLUE DISPERSED 106 [122223-01-7] mg/l N.D.
BLUE DISPERSED 124 [61951-51-7] mg/l N.D.
BRUNO DISPERSED 1 [23355-64-8] mg/l N.D.
ORANGE DISPERSED 1 (11.080) [2581-69-3] mg/l N.D.
ORANGE DISPERSED 3 (11.005) [730-40-5] mg/l N.D.
ORANGE DISPERSED 76/37 [122223-33-5] mg/l N.D.
YELLOW DISPERSED 1 (10.345) [199-15-3] mg/l N.D.
YELLOW DISPERSED 3 (11.855) [2832-40-8] mg/l N.D.
YELLOW DISPERSED 9 (10.375) [6373-73-5] mg/l N.D.
YELLOW DISPERSED 39 [12236-29-2] mg/l N.D.
YELLOW DISPERSED 49 [54824-37-2] mg/l N.D.
RED DISPERSED 1 (11.110) [2872-52-8] mg/l N.D.
RED DISPERSED 11 (62.015) [2872-48-2] mg/l N.D.
RED DISPERSED 17 (11.210) [3179-89-3] mg/l N.D.
ORANGE DISPERSED 61 (11.1355) mg/l N.D.
DARK BROWN DISPERSED 4 (11,152:1) mg/l N.D.
Final result mg/1 N.D.- PASS

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.
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Unrepeatable tests to exhaustion test material.

The sample name and, when relevant, its description, are given by the orderer, and LANARTEX does not assume responsibility on this matter. This
test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must
always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

The use of ILAC-ACCREDIA brands is limited by the terms of the agreement ACCREDIA-LANARTEX.

——————————————————————————————————————————————————————————————————— END OF REPORT

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.
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